

**API COUPON TEST REPORT**

Welder Name \_\_\_\_\_ Employee No. \_\_\_\_\_  
 Test Date \_\_\_\_\_ Stamp No. \_\_\_\_\_  
 Location \_\_\_\_\_ Position  Rolled  Fixed  
 Welding Time \_\_\_\_\_ Time of Day \_\_\_\_\_  
 Mean Temperature \_\_\_\_\_ Wind Break Used \_\_\_\_\_  
 Weather Conditions \_\_\_\_\_  
 Process \_\_\_\_\_  Manual  Semiautomatic  Machine  
 Voltage \_\_\_\_\_ Amperage \_\_\_\_\_  
 Welding Machine Type \_\_\_\_\_ Welding Machine Size \_\_\_\_\_  
 Filler Metal \_\_\_\_\_ Reinforcement Size \_\_\_\_\_  
 Pipe Type / Grade \_\_\_\_\_ Wall Thickness \_\_\_\_\_ Outside Diameter \_\_\_\_\_

	1	2	3	4	5	6	7
Coupon Stenciled							
Original Specimen Dimensions							
Original Specimen Area							
Maximum Load							
Tensile Strength							
Fracture Location							

Procedure  Qualifying Test  Qualified  
 Welder  Line Test  Disqualified

Maximum Tensile \_\_\_\_\_ Minimum Tensile \_\_\_\_\_ Average Tensile \_\_\_\_\_

Remarks on Tensile Strength Tests \_\_\_\_\_

Remarks on Bend Tests \_\_\_\_\_

Remarks on Nick Break Tests \_\_\_\_\_

Tested By \_\_\_\_\_ Supervised By \_\_\_\_\_